Katelyn Hearon

City of Lewisville
4/22/2024




Table of Contents

INEFOAUCTION c.uererereectctereteea et et s et ea st et eesbase s asesaesse st st aseaeassasens 2
Planning Area and Project Description ........ccocevcerevcurincunineinencereeseeiseseseeeseneenenes 6
Program GOalS ...ttt ettt st sttt et st bbbttt bt 7
Conservation Plan ProCess ... sssssssssssssssses ssssssssssessessenss 10
Plan EIEmMents ... s 10
Element |: City of Lewisville Water Profile....... e sennesenne I
Element 2: Conservation GOAlS ............ceececeneineinimeceeeeeeienessesseesessessessessessssessesssssessessessessessssssnens I
Element 3: Accurate Metering DEVICES:......ocouurivurieurieirieiriei ettt ettt es easseans 16
[...]
This form is provided to assist retail public water suppliers in water conservation plan assistance
in completing this form or in developing your plan, please contact the Conservation staff of the
Resource Protection Team in the Water Availability Division at (512) 239-4600.

Water users can find best management practices (BMPs) at the Texas Water Development Board's
website http: /www.twdb.texas.gov./conservation/BMPs/index.asp. The practices are broken out
into sectors such as Agriculture, Commercial and Institutional, Industrial, Municipal and
Wholesale, BMPs are voluntary measures that water users use to develop the required
components of Title 30, Texas Administrative Code, Chapter 288. BMPs can also be implemented
in addition to the rule requirements to achieve water conservation goals.

Contact Information

Name of Water Supplier: City of Lewisville

Address: PO Box 299002, Lewisville, TX 75029
Telephone Number: (972) 219-3510 Fax: ()
Water Right No.(s): 192

Regional Water Planning
Group: C

Water Conservation
Coordinator (or person
responsible for
implementing conservation

program): Katelyn Hearon Phone: (972) 219-3509
Form Completed by: Katelyn Hearon
Title: Utilities Manager
Signature: JKJ{'«%}"' Hm;w)\, Date: 4/22/ Jo2H
/

A water conservation plan for municipal use by retail public water suppliers must include the
following requirements (as detailed in 30 TAC Section 288.2). If the plan does not provide
information for each requirement, you must include in the plan an explanation of why the
requirement is not applicable.

TCEQ-10218 (Rev. 04/2022) Page 1 of 11



Utility Profile
. POPULATION AND CUSTOMER DATA

A. Population and Service Area Data

1. Attach a copy of your service-area map and, if applicable, a copy of your Certificate of
Convenience and Necessity (CCN).

2. Service area size (in square miles): 41

(Please attach a copy of service-area map)
3. Current population of service area: 134,231
4, Current population served for:

a. Water 134,241

b. Wastewater 134,231

TCEQ-10218 (Rev. 04/2022) Page 2 of 11



5. Population served for previous five

years:
Year Population

2019 121,712

2020 122,726

2021 129,320

2022 132,620

2023 134,231

6. Projected population for service area
in the following decades:

Year Population
2020 122,726
2030 146,559
2040 164,166
2050 169,415
2060 174,664

7. List source or method for the calculation of current and projected population size.
2021 Region C Texas Water Development Board Plan, 2023 Land Use Assumptions Update

B. Customer Data

Senate Bill 181 requires that uniform consistent methodologies for calculating water use and
conservation be developed and available to retail water providers and certain other water use
sectors as a guide for preparation of water use reports, water conservation plans, and reports on
water conservation efforts. A water system must provide the most detailed level of customer
and water use data available to it, however, any new billing system purchased must be capable
of reporting data for each of the sectors listed below. More guidance can be found at:
http://www.twdb.texas.gov/conservation/doc/SB181Guidance.pdf

TCEQ-10218 (Rev. 04/2022) Page 3 of 11



1. Quantified 5-year and 10-year goals for water savings:

Historic 5- S-year goal 10-year goal
year Average Baseline for year 2024 for year 2029
Total GPCD 143 158 140 135
Residential GPCD 82 88 70 68
Water Loss GPCD 27 28 10 8
Water Loss Percentage 14 17.55 7.14 5.93

Notes:
Total GPCD = (Total Gallons in System + Permanent Population) + 365
Residential GPCD = (Gallons Used for Residential Use + Residential Population) + 365

Water Loss GPCD = (Total Water Loss + Permanent Population) + 365
Water Loss Percentage = (Total Water Loss + Total Gallons in System) x 100; or (Water Loss GPCD <+ Total GPCD) x 100

2. Current number of active connections. Check whether multi-family service is counted as
[] Residential or [X] Commercial?

Treated Water Users Metered Non-Metered Totals
Residential 53,723 0 53,723
Single-Family 26,375 0 26,375
Multi-Family 27,348 0 27,348
Commercial 2,815 0 2,815
Industrial/Mining 29 0 29
Institutional 508 0 508
Agriculture 0 0 0
Other/Wholesale 0 0 0

3. List the number of new connections per year for most recent three years.

Year 2021 2022 2023
Treated Water Users
Residential 593 8461 -2389
Single-Family 241 4779 360
Multi-Family 352 3685 -2749
Commercial 62 294 -14
Industrial/Mining -1 4 0
Institutional 13 96 -28
Agriculture 0 0 0
Other/Wholesale 0 0 0
TCEQ-10218 (Rev. 04/2022) Page 4 of 11



4. List of annual water use for the five highest volume customers.

Customer Use (1,000 gal/year) Treated or Raw Water
Digital Lewisville 46,752 Treated
Mary Kay Inc. 24,775 Treated
Lily of the Desert -
Lewisville 19,712 Treated
Sysco Food Service 14,728 Treated

Hoya Vision Care -
Dallas 13,337 Treated

II. WATER USE DATA FOR SERVICE AREA
A. Water Accounting Data
1. List the amount of water use for the previous five years (in 1,000 gallons).

Indicate whether this is [X] diverted or [ treated water.

Year 2019 2020 2021 2022 2023
Month

January 356,689 365,003 420,995 448,458 482,079
February 316,322 334,851 415,887 402,231 418,018
March 365,664 375,147 425,660 477,040 459,402
April 391,681 399,026 462,763 533,082 544,464
May 420,239 489,726 443,326 622,502 615,732
June 444,952 616,274 520,487 719,215 684,412
July 599,002 700,664 635,790 954,382 854,466
August 680,809 741,641 656,704 870,901 1,010,123
September 674,904 559,682 663,332 762,520 843,519
October 596,317 594,514 596,860 716,262 722,620
November 401,028 494,201 494,587 504,184 546,412
December 380,125 450,535 487,397 478,123 504,709
Totals 5,627,732 6,121,264 6,223,788 7,488,900 7,685,956

1. Describe how the above figures were determined (e.g, from a master meter located at the
point of a diversion from the source or located at a point where raw water enters the
treatment plant, or from water sales). Master meter located where raw water enters the

treatment plant.

TCEQ-10218 (Rev. 04/2022) Page 50of 11



2. Amount of water (in 1,000 gallons) delivered/sold as recorded by the following account
types for the past five years.

Year 2019 2020 2021 2022 2023
Account Types
Residential 2,946,915 3,154,688 3,109,191 4,224,921 4,297,443

Single-

Family 1,742,617 1,869,162 1,825,206 2,762,818 2,814,514

Multi-

Family 1,204,298 1,285,526 1,283,985 1,462,103 1,482,929
Commercial 1,614,318 1,307,252 1,229,039 1,567,449 1,600,769
Industrial/Mining 38,767 59,030 64,422 57,995 56,315
Institutional 264,730 264,730 242,391 299,497 302,154
Agriculture 0 0 0 0 0
Other/Wholesale 463,984 636,645 636,166 0 0

3. List the previous records for water loss for the past five years (the difference between water
diverted or treated and water delivered or sold).

Year Amount (gallons) Percent %
2023 1,362,291,019 | 17.5
2022 1,271,504,545 16.8
2021 1,884,886,899 14.6
2020 616,561,876 12
2019 760,494,674 7

B. Projected Water Demands

1. If applicable, attach or cite projected water supply demands from the applicable Regional
Water Planning Group for the next ten years using information such as population trends,
historical water use, and economic growth in the service area over the next ten years and
any additional water supply requirements from such growth.

III. WATER SUPPLY SYSTEM DATA

A. Water Supply Sources

1. List all current water supply sources and the amounts authorized (in acre feet) with each.

TCEQ-10218 (Rev. 04/2022) Page 6 of 11



Water Type Source Amount Authorized

Raw Water Dallas Water Utilities 75.5543 acre feet/day
Purchased

Water Dallas Water Utilities 38.6985 acre feet/day
Purchased Upper Trinity Regional

Water Water District 14.7423 acre feet/day

B. Treatment and Distribution System (if providing treated water)
1. Design daily capacity of system (MGD): 53.89 MGD
2. Storage capacity (MGD):
a. Elevated 10 MG
b. Ground 16.5 MG
3. If surface water, do you recycle filter backwash to the head of the plant?

X Yes O No If yes, approximate amount (MGD): 104.271

IV. WASTEWATER SYSTEM DATA
A. Wastewater System Dala (if applicable)
1. Design capacity of wastewater treatment plant(s) (MGD): 12 MGD AAF

2. Treated effluent is used for [] on-site irrigation, [X] off-site irrigation, for [X] plant wash-
down, and/or for [X chlorination/dechlorination.

If yes, approximate amount (in gallons per month): 22,028,417

3. Briefly describe the wastewater system(s) of the area serviced by the water utility. Describe
how treated wastewater is disposed. Where applicable, identify treatment plant(s) with the
TCEQ name and number, the operator, owner, and the receiving stream if wastewater is
discharged.

The City of Lewisville owns and operates the Prairie Creek Wastewater Treatment Plant
under TPDES Permit Number 10662-001. The wastewater treatment plant services the City
of Lewisville with a design capacity of 12 MGD. It contains five Fine Screen Units, which
remove primary solids, followed by two Grit Units, which remove sand, silt and sediment
from the incoming flow. Flow from the Grit Units divide into separate smaller plants made
up of six conventional Activate Sludge trains and two Trickling Filter/Solids Contact trains
and eight Final Clarifiers. Flows recombine after secondary treatment and proceed through
five sand filters, followed by disinfection and dechlorination. Final discharge form the
treatment plant enters Prairie Creek, which then flows to the Elm Fork Trinity River, below
Lewisville Lake in Segment Number 0822 of the Trinity River Basin. Sludge from the WWTP
is processed through Aerobic Digestion, solids dewatering and final disposal; more than
3000 dry tons of sludge are disposed of annually in the Camelot Landfill, a local Type I
landfill.

TCEQ-10218 (Rev. 04/2022) Page 7 of 11



B. Wastewater Data for Service Area (if applicable)
1. Percent of water service area served by wastewater system: 100%

2. Monthly volume treated for previous five years (in 1,000 gallons):

Year 2019 2020 2021 2022 2023
Month
January 334,336 309,337 303,450 299,988 313,924
February 267,226 297,633 300,649 278,288 324,136
March 295,105 353,256 308,118 294,384 326,746
April 305,749 301,439 293,117 286,986 284,471
May 355,291 310,756 335,456 276,629 295,270
June 317,359 296,135 327,183 280,828 286,336
July 269,954 273,681 307,606 257,024 275,733
August 276,537 271,919 315,561 294,275 273,882
September 252,548 299,737 270,014 283,314 276,085
October 286,184 282,178 281,385 301,996 . 325,523
November 278,484 278,561 286,904 330,278 310,478
December 276,313 305,974 287,379 341,997 330,904
Totals 3,508,086 3,580,606 3,616,822 3,525,987 3,623,488

TCEQ-10218 (Rev. 04/2022) Page 8§ of 11



Water Conservation Plan

In addition to the utility profile, please attach the following as required by Title 30, Texas Administrative
Code, §288.2. Note: If the water conservation plan does not provide information for each requirement,
an explanation must be included as to why the requirement is not applicable.

A.

Record Management System

The water conservation plan must include a record management system which allows
for the classification of water sales and uses in to the most detailed level of water use
data currently available to it, including if possible, the following sectors: residential
(single and multi-family), commercial.

Specific, Quantitied 5 & 10-Year Targets

The water conservation plan must include specific, quantified five-year and ten-year targets for
water savings to include goals for water loss programs and goals for municipal use in gallons per
capita per day. Note that the goals established by a public water supplier under this

subparagraph are not enforceable. These goals must be updated during the five-year review and
submittal.

Measuring and Accounting for Diversions
The water conservation plan must include a statement about the water suppliers metering

device(s), within an accuracy of plus or minus 5.0% in order to measure and account for the
amount of water diverted from the source of supply.

Universal Metering

The water conservation plan must include and a program for universal metering of both customer
and public uses of water, for meter testing and repair, and for periodic meter replacement.

Measures to Determine and Control Water Loss
The water conservation plan must include measures to determine and control water loss (for

example, periodic visual inspections along distribution lines; annual or monthly audit of the
water system to determine illegal connections; abandoned services; etc.).

Continuing Public Fducation & Information

The water conservation plan must include a description of the program of continuing public
education and information regarding water conservation by the water supplier.

Non-Promotional Water Rate Structure

The water supplier must have a water rate structure which is not “promotional,” i.e., a rate
structure which is cost-based and which does not encourage the excessive use of water. This rate
structure must be listed in the water conservation plan.

Reservoir Systems Operations Plan

TCEQ-10218 (Rev. 04/2022) Page 9 of 11



The water conservation plan must include a reservoir systems operations plan, if applicable,
providing for the coordinated operation of reservoirs owned by the applicant within a common
watershed or river basin in order to optimize available water supplies.

L Enforcement Procedure and Plan Adoption

The water conservation plan must include a means for implementation and enforcement, which
shall be evidenced by a copy of the ordinance, rule, resolution, or tariff, indicating official
adoption of the water conservation plan by the water supplier; and a description of the authority
by which the water supplier will implement and enforce the conservation plan.

J. Coordination with the Regional Water Planning Group(s)

The water conservation plan must include documentation of coordination with the regional water
planning groups for the service area of the public water supplier in order to ensure consistency
with the appropriate approved regional water plans.

K. Plan Review and Update

A public water supplier for municipal use shall review and update its water conservation plan, as
appropriate, based on an assessment of previous five-year and ten-year targets and any other
new or updated information. The public water supplier for municipal use shall review and update
the next revision of its water conservation plan not later than May 1, 2009, and every five years
after that date to coincide with the regional water planning group. The revised plan must also
include an implementation report.

VI. ADDITIONAL REQUIREMENTS FOR LARGE SUPPLIERS

Required of suppliers serving population of 5,000 or more or a projected population of 5,000 or
more within the next ten years:

A, Leak Detection and Repair

The plan must include a description of the program of leak detection, repair, and water loss
accounting for the water transmission, delivery, and distribution system in order to control
unaccounted for uses of water.

B. Contract Requirements

A requirement in every wholesale water supply contract entered into or renewed after official
adoption of the plan (by either ordinance, resolution, or tariff), and including any contract
extension, that each successive wholesale customer develop and implement a water conservation
plan or water conservation measures using the applicable elements in this chapter. If the
customer intends to resell the water, the contract between the initial supplier and customer must
provide that the contract for the resale of the water must have water conservation requirements
so that each successive customer in the resale of the water will be required to implement water
conservation measures in accordance with the provisions of this chapter.

VII. ADDITIONAL CONSERVATION STRATEGIES

TCEQ-10218 (Rev. 04/2022) Page 10 of 11



Any combination of the following strategies shall be selected by the water supplier, in addition
to the minimum requirements of 30 TAC §288.2(1), if they are necessary in order to achieve the